490 20 30
620 R

460 590 580

63@ 580 590 @
' 47O
460 ?q

%@%

13@ 43@ 550 450 460 470

- Sigillare con
Loctite 53-15 Q

- To seal with
Loctite 53-15

19 20 21 22 23 24

SL000140-GX
,';":.s' g’g Description Hik %‘l! Ifﬁo;;e ,';‘g. g’g Description ik %{! Ifio;;e
1 550370 | Elbow 025| B 1 45 1040810 | Hose tail 0 13x24 | ekt 2
2 550242 | Ring nut 1"G | FRRARE 1 850780 | Hose tail 019x34 | ek 2
3| 550350| 0-Ring  ©23,81x2,62 | OFLE 2 46 1040790 | Nut 3/4"G | 126 2 | For/i&FRFe13
4 | 1040780 | Threaded adapter SRR 1 850790 | Nut 3/4°G | 26 2 | For/i&FF 019
5 550040| O-Ring  ©26,65x2,62 | OFLE 1| X 47 1040800 | Ring nut RS 2 | For/iE&RTFe13
6 | 1040670 Spacer (e 1 850770 Ring nut RS 2 | For/i&FF 019
8 | 1040660 | Inox seat A IMIEEE 1 48 | 1040770| Coupling ~ 3/4"G (M) | BX4hgg 1
9 | 130491 Right valve Al 3| ex30491 & 49 | 550210 Hose tail 025 | ek 1
10 | 1040690 | Fork X 2 50 390270 | Nut M3 |2 mM8| 2
11 | 550545 Pressure gauge 663 | EA0it 1| 0-80bar & 51 180370 Bolt M8x25 | 1242 M8x25| 2 | Cyp
12 | 1040680 | 3-way main body 3 - =mEk 1 52 | 850690 Bracket X5 1
13 390180| O-Ring  ©18,72x2,62 | OFLE 6| X 53 770130| 0-Ring  ©20,35x1,78 | OZLEE 11 »
14 130171 Plug 3/8"G | #Ek 2| ex30171 & 54 | 1150650| Screw M 3x60 | 1222 M3x60| 1| ®Cs
15 | 1040820| Pin fsay 1 55 960160| 0-Ring ¢ 17,86x2,62 | OZLEE 21| »
16 180030 | Bolt M 8x20 | 1822 M8x20| 4 | Cyp 56 110131 Fitting 1/2" G+hose 910 | 2k 3| ex10131
17 | 1040720 | Valve body AR 1 57 | 1040950 Split pin 9 s 2
18 | 1040730 Knob a2l 1 58 880830| 0-Ring ¢ 15,54x2,62 | OZLE 21 »
19 | 1080200 O-Ring 05,6x2,2 | ORLE 11 » 59 | 1150580 Hose tail 013 | REEsk 2
20 | 1040700 | Selector pin IR RRIRE 11 X 62 110130 Fitting 1/2" G+hose 913 | 2L 1
21 850680 | Spring e 11 & 63 450145 Flange E= 1
22 | 850660 | Ball B 1 64 1362 | Compl.reg.valve BEETIE 1
23 | 850650 Seat JEREE 2| X
-Ri ]z
;g 1328??2 8?::3 ”13";6'3 gz i : 0 No part of VDR 40 - VDR 40 ;875
26| 1040600| Main body ES 1 o Part of pump - FKERAVERAF
A
;; 1228228 z;:ng More ?:% e 1 gcm K.|T1955 ) KIT 1?56 K|'[2484
0-Rings - ORYFE Maintenance repair N°1- 45 TE N° 1 Mant. rep. N°2- HETE N°2
29 | 1040640 | Valve 3] 1
104630 i s 1| Desapn
30 1040631 | Diaphragm = 1| Gomma 3 2 3 2 25 1 3 2
2 | o | | S | R A I A | I
iston
34 | 1040830 | Spring W 1] & B 4 10 2 B 1 8 !
35 | 394770 Spring pin wiEs 1] ® 19 1 3 4 L l 7 1
36 | 1040610/ Spring guide body Wk 1 2% 2 15 1 31 1 29 1
37 | 550331 Washer 0i6,5 | & 4 25 1 19 1 39 1 30 1
38 | 1040370/ Bolt M6x22 |t Méex22| 4 | Co 31 1 21 1 53 1 31 1
39 | 394790 Afijl{stmentknob JATRRhEH 1 53 1 2 1 57 2
40 | 480550 | Circlip & 1
3 | 1040760 | Coupling 3476 | Beigee 1 35 2 ;i i
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Kit for / &F3F VDR 50

VDR 50

KIT978"1" KIT 991" KIT 946 1" -5"
UNO00505-GF UN000501-GF UN000502-GF
KIT 998“5” KIT 986" KIT 987"5"
@ 3

IS 0

LSNPS %
e

UN000503-GF UNO00504-GF UN000506-GF

Build-in control unit and remote control - Py B2 T FITrEE ST

KIT978"I" KIT991"s" KIT 946 "S" KIT 946 "I"
Build in control Remote control Remote control Build in control
R ERITT REEHITTY TR R EIRFITTE
Pos. 55 Qty%E Pos. 55 Qtyx: Pos. 55 Qty%&E Pos. 55 Qtyx: Pos. 55 Qty%&E Pos. 55 Qty#:E
1 1 2 1 56 3 2 1 2 1 “
2 1 3 1 57 1 3 1 3 1 .‘E t
S
3 1 9 1 58 1 10 1 10 1 =R
56 2 10 1 59 1 48 1 48 1 gﬁ
46 1 49 1 49 1 o
48 1 57 1 57 1
49 1
50 2 For /:BRF
51 2 AR503-AR713
5 1 AR 813 - AR 1064 For/&RAF
> AR 1265 - AR903 AR 903
AR 1053 - AR 1203 AR 1053 - AR 1203
For/1&FF AR 713 - AR 813 - AR 1064 For /1&F3F AR 30- AR 50 BHA/BHS/BHP 130 BHS 90- 105 - 120
KIT998"S" KIT 986 "S" KIT 987 "S"
Remote control Remote control Remote control
TR i AR
Pos. 55 Qty%E Pos. 52 Qtyx: Pos. 55 Qty%&E Pos. 55 Qtyx: Pos. 75 Qty#&E Pos. S Qty#:E
2 1 52 1 2 1 51 2 2 1 51 2
3 1 56 3 3 1 52 1 3 1 52 1
9 1 57 1 9 1 55 2 10 1 55 2
10 1 58 2 10 1 56 3 45 2 56 2
46 2 59 2 45 2 57 1 46 2 57 1
48 1 46 2 47 2
49 1 47 2 48 1
50 2 48 1 49 1
51 2 49 1 50 2
For /{EFEF AR 503-AR903-AR 1053-AR 1203 il £ For /EFEF AR903 - AR 1053 - AR 1203
AR713-AR 813 - AR 1064 - AR 1265 AR 1064 - AR 1265
BHA/BHS/BHP 130 For /1&F3F AR 503 - AR713 - AR 813 BHA/BHS/BHP 130
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GH 50

36

35 43
) é) - 56
% 390 370
<:\/
25
39
38
UN000656-CD
Description
23 | 620610 Bolt M8x30 | #Rz2 M8x30( 2 | Cao
24 | 550394 | Flange 3/4"G (F) E= 1
25 | 550350| 0-Ring  ©23,81x2,62 | O 41 X
31 | 1880290 | Pressure gauge 63 | ESit 1| 0-80bar®
32 | 130170 Pipe reducer BHERES 1 &
35 | 280220| 0-Ring  29,75%3,53 | OB 1 KIT 1936
36 | 130171| Plug 3/8"G | #Ek 2| ex30171® Maintenance repair
37 | 550210 Hose tail 025 | wEskL 1 #EI8
| son|ow a%|am j
39 | 550242| Ring nut 1"G | RARE 1 2% 4
390740 | Diaphragm =1 1| Gomma
40 390743 | Diaphragm ] 1 Viton 35 1
41 | 680412 Valve body (1 1 38 1
42 | 680423 | Upper valve side FHERME 1 40 1
43 | 680432 | Discharge flange HpuE= 1 15 1
44 | 680442 | Fork X 1 4% 1
45 | 680460 | Valve seat e 1
46 | 680470 Valve i 1 6 !
47 | 680480 | Valve piston HEEER) 1
48 | 680490 | Piston spigot HEEE 1
49 | 680500 | Regulating spring BT 1
50 | 680510 Spring guide HMEE 1
51 680520 Fork X 1
52 | 680530 Pin fiay 1
53 680540 | Pin ficiay 2
54 | 680550 Pin fiiay 1
55 680700 | Bolt M6x20 | tm4z M6x20| 1| & Cuo
56 | 680570 Bolt M6x60 | smez M6x60| 4 | Cyo
58 | 660130 Wheel M10x65 | hiese 1
59 180150 Nut M10 | sze2 M10| 1
63 | 680452 Control lever BEHIFR 1
65 | 320420 Spring EET 1
o No part of GH 50 - GH 50 i@ Ee
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VH 50

SL000102-EY

23
24
25
31
32
35
36
37
39
40
4
43
45
46
47
49
50
55
56
65

67
68
69
70
n

620610
550394
550350
1880290
130170
280220
130171
550210
550242
1150130
680413
680432
680462
1150070
1150180
1150190
1150200
680700
1150940
320420
660160
1150171
820490
1150920
390440
550331

Description

Bolt M8x30
Flange 3/4" G (F)

0-Ring  923,81x2,62
Pressure gauge 963
Pipe reducer

0-Ring  ©29,75x3,53
Plug 3/8"G
Hose tail 925
Ring nut 1"G
Diaphragm

Valve body

Discharge flange

Valve seat

Valve

Valve piston

Spring

Spring plate

Bolt M 6x20
Bolt M 6x60
Spring

0-Ring  ©24,99x3,53
Spring guide body
0-Ring  934,65x1,78
Knob

Nut M6
Washer 0i6,5

g
e
omE
AV
HEAES
omE
=8
ek
e
RS
i
HeE
e

i
e
WE
HEH
E 2
gz
wE
ommE
HEE
omE
i
28
2E

M8x30

M6x20
M6x60

M6

S S GGG NG TN NG SN NS

0-80 bar &
S

ex30171%

Desmopan

s
IR
E
Ll

wvi
=
=
S
S
S
e
=
S
o

2011 Annovi Reverberi Spa O)




BY MATIC 50 cod. 960

1158610

SL000308-BU

Pos. (Cod.
F5 %S
550370
550242
550350
780060
1150031
1150021
1150041
1150050
770590
10 [ 1150060
1 | 850760
12 850750
13 390180
14 | 850490
15 850713
16 390060
17 | 1150012
18 320420
19 680700
20 | 1150070
21 1150130
1150131
22 | 620031
23 | 1150180
24 | 1150190
25 | 1150200
26 | 1150171
27 820490
28 | 1150921
29 | 1040370
30 | 1150140
31 | 1150150
32 | 1150161
33 160142
34 | 110130
35 | 1040690
1150251
37 | 1150120
38 850720
39 390340
40 | 740290
4 850650
850660
43 | 850680

NV A WN =

=}

(1301)
w
=N

(101.07.10 GO)
=N
~

e e

@5 UUl][I[I

63 29

27 28

Description
Elbow 025
Ring nut 1"G
O-Ring  923,81x2,62
Bolt M 6x25
Flange
Spacer
Gasket
Spacer

0-Ring  921,95x1,78
Valve seat

Fork

Ring nut

0-Ring  ©18,72x2,62
Ring

Adapter

0-Ring  ©20,63x2,62
Valve body

Spring

Bolt M 6x20
Valve

Diaphragm

Diaphragm

0-Ring 025,80x3,53
Piston

Spring

Spring plate

Spring guide body
0-Ring 0 34,65x1,78
Knob

Bolt M 6x22
Adapter

Clamp

2-way valve body

Left valve

Fitting 1/2" G+hose 913
Fork

0-Ring 065x2
Selector

Washer

0-Ring 87,30x2,4
0-Ring 0 14x1,78
Seat

Ball

Spring

ik

e
RS
omE
gt
e
PR
e
P
omE
R
4
RS
omE
#
B
OmE
i
T
2
2
o
i
omE
pra
W
HEH
HEE
omE
izl
g
B
AR
2- =ik
N
Bk
X
onE
1R
#E
omE
omE
B
B

M

M6x25

M6x20

M6x22

WA NN —m 3 3 N RR D N B 3 o3 3 3 3 3 3 c3 3 3 3 3 B e e 3 3 3 e e e 3 BN

>

X
& Cio Inox

Desmopan M4
Gomma
» Viton

X]
>

nera - black
Cuo

vvVvVvy Vv

X

Description
44 | 1150082 | Upper body FHEEIR 1
45 | 320360 | Bolt M8x22 | 1géz M8x22| 6 | Cx
46 | 850830 Spring 5 11 M
47 | 621160 | Ball B 1
48 | 1150891 | Lever FiR 1| nera-black
49 | 480520 Pin bizciay 1
50 | 391460 | Washer B 1
51 | 550545|Pressuregauge @63 | ESit 1] 0-80bar®
52 | 1150100 | Ball B 1
53 | 1150091 | Bypass seat SKRERE 1
54 | 880270(0-Ring  ©17,17x1,78 | OZLE 11 »
55 | 550210 Hose tail 025 | IREkesk 1
56 | 850770 Ring nut RS 2
57 | 850790 Ring nut 3/4"G | AR 2
58 | 850780 Hose tail wEREL 2
59 | 180370 Bolt M8x25 | 1842 M8x25| 2| Cn
60 | 850690 | Braket X5 1
61 | 390270 | Nut M8| 1z M8 | 2
62 | 160141| Right valve Al 2| &
63 | 550331 Washer HE 4
64 | 1150280 0-Ring  ©50,52x1,78 | OBLE 1
65 | 1150690 | Elbow =g 1
66 | 960160(0-Ring  ©17,86x2,62 | OFLE 20>
67 | 1040950 | Split pin papStriiag 2
68 | 1150930 | Lever plug FhEfEL 1
69 | 1150840 | Bushing EE 1
74 | 550394 | Flange 3/4"G (F) = 1
o No part of BY MATIC 50 - BY MATIC 50 ;2 B Eett
KIT 1968
Mantenance repair - 45{£ T &
Pos. 75 Qty#&E Pos. 75 Qtyx:
3 2 54 1 3 2 21 1
9 1 7 1 2 1
13 3 9 1 23 1
n 1 10 1 24 1
27 1 16 2 2 1
36 1 18 1 36 1
39 1 19 1 38-39 1
40 2 20 1 64 1

6
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BY MATIC 50 cod. 960

KIT 895" KIT 9885 KIT999"S"

SL000070-EZ UN000511-1B UN000512-1B

KIT990"S" KIT997 5"

UN000513-1B UN000514-1B

Build-in control unit and remote control - Py B2 T FITrEE ST

KIT 895 "I" KIT 988 "S" KIT999"S"
Build in control Remote control Build in control
PREEHITTT R BT
Pos. 55 Qty%E Pos. 55 Qtyx: Pos. 55 Qty%&E Pos. 55 Qtyx: Pos. 55 Qty%&E Pos. 55 Qty#:E
1 1 2 1 2 1 "
2 1 3 1 3 1 'E' &
3 1 55 1 55 1 =R
S8
74 1 59 2 “é &
60 1 -
61 2
For /3&FEF AR 903 - AR 1053 - AR 1203 For/i&EFEF AR713 - AR813 - AR 1064 - AR 1265 For /3ZFEF AR713 - AR813 - AR 1064
BHA/BHP 130 - 150 - 170 - 200 AR 1516 - AR 903 - AR 1053 - AR 1203 AR 903 - AR 1053 - AR 1203
BHS90-105-120-130-150- 170 - 200 BHA/BHP 130 - 150 - 170 - 200 BHS/BHA/BHP 130 - 150 - 170 - 200
KIT 990 IISII KIT 997 IISII
Remote control Remote control
R R
Pos. 75 Qty%&E Pos. S Qty#:E Pos. 55 Qty%&E Pos. 5 Qty#:E
2 1 59 2 1 1 57 2
3 1 60 1 2 1 58 2
55 1 61 2 3 1 59 2
56 2 66 2 16 2 60 1
57 2 3 2 61 2
58 2 33 2 62 2
34 4 66 2
55 1
56 2
For /iEF3F AR713- AR 813 - AR 1064 For/3&F3F AR713- AR 813 - AR 1064
AR903 - AR 1053 - AR 1203 AR903 - AR 1053 - AR 1203
BHS/BHA/BHP 130 - 150 - 170 - 200 BHS/BHA/BHP 130 - 150 - 170 - 200
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BMH 50
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1158613

BMS 50 -® COd.965 - = COd. 926 sede mandata in plastica

63 29

27 28

30
$L000309-BU
,';‘g' ;.?g Description Description

1| 550370 Elbow 025 =8 1 53 | 1150091 | Bypass seat SKRERE 1] Inox

2 | 550242 | Ring nut 1"G | ARARE 1 54 | 880270|0-Ring  ©17,17x1,78 | OFLE 1] »

3| 550350(0-Ring  @23,81x2,62| ORLE 20 » 55 | 550210 Hose tail 025 | rEREEk 1

n 850760 | Fork X 1 56 | 850770 (Ring nut RS 2

12 | 850750| Ring nut AR 1 57 | 850790 Ring nut 3/4" G| IATARE 2

13 | 390180 0-Ring  ©18,72x2,62 | OELE 11 » 58 | 850780 | Hose tail gL 2

14 | 850490| Ring 7N 1 60 | 850690 | Braket P22 1

15 | 1150880 | Adapter 3/4"G(M) | iEFCes 1| brass-&4@ 61 390270 | Nut M8 | 1zrg M8| 2| Cu

17 | 1150960 | Valve body R 1| brass- 24 63 550331 | Washer 0i 6,5 | & 4

18 | 320420 Spring e 1 66 | 960160(0-Ring  ©17,86x2,62 | OFER 4| »

19 | 680700 | Bolt M6x20 | 424« M6x20( 1| & Cro Inox 67 | 1040950 Split pin SN 2
20 | 1150980 | Valve @ 1 68 | 1150930 Lever plug FhEfEL 1
21 1150130 | Diaphragm FRRE 1| Desmopan b4 70 | 1150970 | Valve seat fERE 11®

1150131 | Diaphragm FRER 1| Gomma 71 | 390290| 0-Ring 629x3 | OB 1
22 | 620031|0-Ring  ©25,80x3,53 | ORE 11 » 72 | 550340 | Threaded adapter [ mpuz3 1
23 | 1150180 Piston (523 1 73 320700 | Bolt M 8x70 | t42 M8x70| 2 | Cua
24 | 1150190 | Spring g 1| M 74 | 550394 Flange 3/4"G (F) E= 1
25 | 1150200 | Spring plate S 1
26 | 1150171 | Spring guide body SHEE(K 1
27 | 820490(0-Ring  ©34,65x1,78 | OZLE 1| »
28 | 1150920 | Knob il 1] red-4g6&
29 | 1040370 | Bolt M6x22 | 12 M6x22| 4 | Cy
30 | 1150990 | Adapter 1/2"G(M) | 1&Fceg 2 | brass- #57
35 | 1040690 | Fork X 2
36 | 1150250 | O-Ring 0 65x2 | OZLE 1 »
37 | 1150120 Selector prsEE 11K
38 | 850720 | Washer BE 11 »
39 | 390340 0-Ring 97,30x2,4| OZLE 11 »
40 | 740290 | 0-Ring 014x1,78 | ORI 2| » o No part of BMS 50 - BMS 50 ;& %524t
LH 850651 | Seat JERRE 2| Inox =
850650 | Seat I3 1| Plastica ® KIT 1967 KIT 2464

42 | 850660] Ball R 2 | Inox 0-Rings - OB Mantenance repair - £ T2
44 | 1150900 | Upper body FHERL AR 1| brass- &8
45 | 320360 Bolt M8x2 | des Msx22| 6 | Cu 3 2 66 4 3 3 7 !
46 | 850830 Spring o 11 M 2 1 18 1 36 1
47 | 621160] Ball 3 1 27 1 19 1 38 1
48 | 1150890 Lgver FiE 1] red-4g8& 36 1 2 1 39 1
49 | 480520| Pin Ay 1] Inox ™
50 | 391460| Washer g 1 32 ! 2 ! 66 !
51 | 1150950 Pressure gauge 063 | At 1| 0-80bar® 40 2 2 1 70 1
52 | 1150100 Ball Bk 1| Inox 54 1 23 1 7 1

100
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BMS 50 -® COd.965 - = COd. 926 sede mandata in plastica

Kit for / &F3F BMS 50

SL000046-LA

KIT 895" KIT988"S” KIT 42207"S"
. \
c?y )
SL000044-LA @ SL000052-AZ SL000045-LA
KIT 42208"“S"

KIT 895 "I"
Build in control
WEESITTH
Pos. 55 Qty#E Pos.S Qtyx=
1 1
2 1
3 1
74 1

For / 1&F3F AR 903 - AR 1053 - AR 1203
BHA/BHP 130 - 150 - 170 - 200
BHS 90-105-120-130-150- 170 - 200

KIT 42208 "s"

Build in control

REEHITT
2 1 61 2
3 1 66 2
55 1 73 2
56 2
57 2
58 2
60 1

For /3&F3F AR713 - AR 813 - AR 1064
AR 903 - AR 1053 - AR 1203
BHS 90 - BHS 105 - BHS 120
BHA 130 - BHA 150 - BHA 170 - BHA 200
BHP 130 - BHP 150 - BHP 170 - BHP 200
BHS 130 - BHS 150 - BHS 170 - BHS 200
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Build-in control unit and remote control - Py B2 T FITrEE ST

KIT 988 "'S"
Remote control
sz v
Pos. 5 Qty#E Pos.FS Qtyx=
2 1
3 1
55 1

For/i&FF AR713 - AR 813 - AR 1064
AR 903 - AR 1053 - AR 1203
BHS/BHA/BHP 130 - 150 - 170 - 200

KIT 42207 "s"

Build in control
ME T

2 1

3 1

55 1

60 1

61 2

73 2

For/i&FEF AR713 - AR 813 - AR 1064
AR903 - AR 1053 - AR 1203
BHA/BHP 130 - 150- 170 - 200
BHS 90-105-120-130-150- 170 - 200
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